

Correct as at 23rd September 2020. It may be superseded at any time.

Extract taken: from NZTA Vehicle Portal > VIRMs > Entry certification > Reference materials > Sample completion inspection certificate (Japan)

23 Sample completion inspection certificate (Japan)

完成検査終了証

譲渡証明書

指定製作者等の氏名又は名称 **トヨタ自動車株式会社**

次の自動車を譲渡したことを証明する。 住 所 愛知県豊田市トヨタ1番地

車名	型式	車台番号	原動機の型式	自動車の種別	用途	車体の形状	
トヨタ	KK-HZB40	HZB40-0005176	1HZ	ワゴン	ノリイ	キャブオーバーエンジン	
譲渡年月日	譲渡人及び譲受人の氏名又は名称及び住所		譲渡人印	乗車定員	最大積載量	車両重量	車両総重量
	愛知県豊田市トヨタ町1番地 トヨタ自動車株式会社 代表取締役 張 富士夫			26人	- kg	3100 kg	4530 kg
				長さ	幅	高さ	燃料の種類
				6.25 m	2.02 m	2.58 m	742
平成13年05月30日	エチカシ ニシク イチボリ 3チヨメ 1ハシ 130ウ エチカトヨダトウシト K.K. 代表取締役 三浦 弘			前前軸重	前後軸重	後前軸重	後後軸重
				1620 kg	- kg	- kg	1480 kg
平成 年 月 日				総排気量又は 定格出力	事業用として の適否	自動車型式指 定番号	類別区分番号
				4.16 lit kW	t	10102	003
平成 年 月 日				備考 NOX 3.59 G/KWH			
備 考				証明書番号 10102-003-000197		平成 13年 05月 30日	

Manufacturer's inspection certificate

Transfer certificate

Designation manufacturer **Toyota Motors Corporation**
Address 1, Toyota-cho, Toyota-shi, Aichi-ken

We certify that the following automobile has been transferred.

Make	Model	VIN / Chassis number	Engine	Vehicle classification	Purpose	Vehicle body type	
Toyota	KK-HZB40	HZB40-0005176	1HZ	Ordinary	People vehicle	Cab over engine	
Date of transfer	Name and address of seller and buyer		Seal	Seating capacity	Maximum load	Net vehicle weight	Gross vehicle weight
				26 passengers	- kg	3100 kg	4530 kg
				passengers	kg	kg	kg
	1, Toyota-cho, Toyota-shi, Aichi-ken Toyota Motors Corporation President: Fujio Cho			Length	Width	Height	Fuel type
				6.25 m	2.02 m	2.58 m	Diesel
				m	m	m	
30/05/2001	1-1, Itachibori 3-chome, Nishi-ku Osaka-shi Osaka Toyota Motors K.K. President: Hiroshi Miura			Front / front axle weight	Front / rear axle weight	Rear / front axle weight	Rear / rear axle weight
				1620 kg	- kg	- kg	1480 kg
				kg	kg	kg	kg
Date				Engine capacity	Suitability for business use	Type designation number	Variant number
				4.16 litre kW	t	10102	003
Date				Remarks NOX 3.59 G/KWH			
Remarks				Certificate No. 10102-003-000197		May 30, 2001	

- [Sample completion inspection certificate \(Japan\)](#) (PDF | 345KB)